
SEMINAR SPECIAL

FAI ANNUAL SEMINAR 2019

NEW APPROACH TO

FERTILIZER SECTOR

Annual Subscription Rs.1000Vol.15 No.12 pp 1321-1476 December  2019 Price Rs.100 per copyISSN 0973-1822



FAI BOARD OF DIRECTORS

                       Chairman

K.S. RAJU : Nagarjuna Fertilizers and Chemicals Ltd., Hyderabad

Directors

AJAY S. SHRIRAM DCM Shriram Ltd., New Delhi

A. VELLAYAN Coromandel International Ltd., Chennai

P.S. GAHLAUT Indian Potash Ltd., New Delhi

RAKESH KAPUR Indian Farmers Fertiliser Cooperative Ltd., New Delhi

R.K. CHOPRA KRIBHCO Fertilizers Ltd., Noida

M.S. DAGUR Gujarat Narmada Valley Ferts. & Chems. Ltd., Bharuch

SAMEER GOEL Coromandel International Ltd., Secunderabad

ASHVINI HIRAN IRC Agrochemicals Pvt. Ltd., Kolkata
[...]
Energy Conservation

Conservation of energy and natural resources is given
the prime importance in the operations of CFCL. With
this objective, CFCL has implemented various energy
saving schemes since commissioning of Gadepan-I
and Gadepan-II plants which have resulted in
substantial reduction in energy consumption of
plants which is summarized  below:

Gadepan -I

1999 – 2000                     :    6.082 Gcal/ MT urea

2018 – 2019                     :    5.415 Gcal/ MT urea

Gadepan -II

1999 – 2000                      :    6.127 Gcal/ MT urea

2018 – 2019                      :    5.403 Gcal/ MT urea

Water Conservation

Considering the scarcity of water in future, CFCL has
taken specific water conservation measures since
beginning of its operations at Gadepan. CFCL has few
unique features, viz.:

♦ CFCL is utilizing only harvested rain water for
its operations.

♦ To ensure availability of water, CFCL has
constructed a low height dam of 6 meter height
on non-perennial river Kalisindh.

♦ Backwash water from raw water filters is
recycled back to raw water reservoir and re-used
in plant operation.

♦ Higher cycles of concentration (CoC) is
maintained in cooling water system to reduce the
water consumption. Special cooling water
treatment program has been adopted to achieve
this.

♦ Cathodic protection system for underground
cooling water, firewater and raw water lines has
been provided to control the corrosion in pipelines
and leakage of water.

♦ Schemes for maximum recycling of service water,
compressor inter-stage condensate, etc., which
was earlier being drained in surface drain, have

   1341

2 1



   Indian Journal of Fertilisers  15 (12)                               P. C. Srinivasan  et al.

been implemented. Service water mainly used for
sample coolers in ammonia, SPG and urea plant
has been recycled to cooling tower.

♦ Green belt development and coverage of gardens,
lawns and landscapes associated with a unique
irrigation network having fountains and pop-up
systems to use the treated effluent water all over
the premises.

♦ Liquid effluent management system is unique
which provides free hand to manage the effluent
and have the adequate storage capacity of 180000
M3 for the lean period too.

♦ Reverse osmosis (RO) plant has been installed
alongwith Gadepan-III, to treat 200 m3/hr of
effluent and re-use the permeate (treated water)
as cooling tower make-up.

♦ ZLD plant also has been installed with Gadepan-
III to treat the reject from RO plant. The
concentrated waste from RO and ZLD is sent to
Pollution Control Board approved treatment
facility at Udaipur.

As a result of various initiatives the water
consumption has reduced from 6.20 M3/MT urea in
2009-10 to 4.85 M3/MT urea in 2018-19.

Emissions Control

In all the plant’s operations, natural gas is used both
as feedstock and fuel. The Sulphur content of natural
gas is very low (<1 ppm) which results in insignificant
Sulphur dioxide emission from stacks.

The main source of  emissions i.e. point stacks in all
the plants are indicated below:

a) Ammonia Plant

♦ Primary reformer stacks

♦ Flare stacks

b) Urea Plant

♦ Prilling towers based on natural draft.

c) Captive Power and Steam Generation Plant

♦ Boiler stacks

♦ Heat recovery steam generation (HRSG) stack

d) Bagging Plant

♦ De-dusting system stacks.

All these stacks are installed as per the guidelines of
regulatory authorities. The stack emissions analysis
meet the standards prescribed by Rajasthan State
Pollution Control Board, EP Acts / Rule and Central
Pollution Control Board.

Pressure Linked Emission Control System of Blow
Down Stacks in Urea-I & II Plants: Urea plant can
become an environment hazard if a potential
situation like safety valve release is not handled
timely. Detection and control of emissions from
release of safety valves is an essential requirement
to ensure protection of environment and
sustainability. As a consequence, concept of
providing pressure based automatic detection and
control of emission from PSVs discharge through
PLC trip logics was conceived and implemented in
the blow down stacks of  urea-I & II plants and their
trip logics were defined for tripping of the urea plant
in case of SV passing unknowingly to the blow down
stacks.

This is first of its kind, innovative  & cost effective
scheme of detecting emissions and automatic
control mechanism through PLC system has
emerged as an effective approach towards
commitment of maintaining a safe environment.

Continuous Ambient Air Quality Monitoring Station
(CAAQMS): In addition to the routine monitoring of
emissions all around the plant boundary, CFCL has
installed five continuous ambient air quality
monitoring stations at different locations around
CFCL complex boundary wall  (Figure 2). Their results
are displayed at factory gate.

Figure 2. Ambient air quality monitoring stations

1342

2 2



                                 December  2019 Environment Management at CFCL, Gadepan

Noise Monitoring and Control: Noise levels from Noice
Noise Monitoring and Control:  Noise level from
compressors/ blowers have been restricted below 90
dBA by adopting suitable features since design stage
itself. Further wherever necessary, the machines have
been  provided with acoustic insulation to minimize
the noise. In addition, all the process and steam vents
have been provided with silencers to curb the noise
pollution during start up/shut down of the plant. In
the new Gadepan-II plant, a specific attention has
been given on noise control and hence the discharges
of all the pressure safety valves (PSVs) have been
provided with silencers. The monitoring of noise levels
at work place, ambient air station and other
vulnerable points is done regularly.

Effluent and Waste Management

Liquid Pollution Control System: A systematic
approach has been followed at CFCL to segregate the
waste waters based on their characteristics so as to
achieve the effective treatment and disposal meeting
the statutory norms.

a)   Ammonia Process Condensate Treatment : In
ammonia plant, process condensate is mainly of two

types. Overhead condensate is available after
condensation of moisture from the carbon dioxide in
the overhead coolers. This condensate carries
dissolved carbon dioxide. Other condensate
generated from process gas contains ammonia and
methanol. These condensates are treated in process
condensate stripping unit where stripping is carried
out with steam. The bottom purified product is sent
to water demineralization plant for further polishing.
The polished water is recycled as boiler feed water
which reduces consumption of water. The design flow
of this waste water is 2208 M³/day. During any upset
in stripping section, condensate is stored in a guard
pond having 3 days holding capacity for reuse. The
stripper has extra capacity to take additional load of
recycled condensate from guard pond. The
performance data are presented in Table 1.

b)   Urea Process Condensate: The process condensate
of urea plant contains ammonia, urea and carbon
dioxide. The condensate treatment system is
integrated in the process and is provided with a
hydrolyser (Figure 3) to hydrolyze urea and recover
ammonia by distillation. Deep hydrolysis of urea and
proper stripping of ammonia and carbon dioxide

Figure 3. Deep hydrolyzer in urea plant

Table 1. Performance of process condensate stripping unit

Parameter Unit            Design                         Actual Performance

Inlet Outlet    Inlet Outlet

Ammonia mg/L 500 10 450-500 2.5

Carbon di oxide mg/L 600 10 500-600 6

Methanol mg/L 1000 20 600-700 12

1343

2 3



   Indian Journal of Fertilisers  15 (12)                               P. C. Srinivasan  et al.

gives purified water suitable for recycling as boiler
feed water. This not only helps in pollution control
but also reduces consumption of water. Design flow
of this water is 1368 m³/ day.

Similar to ammonia plant, in case of any disturbance
in treatment section, condensate is collected in urea
guard pond having three days holding capacity for
reuse. The urea is subjected to thermal hydrolysis
into ammonia and carbon dioxide under pressure.
The ammonia and carbon dioxide are recycled to the
process after stripping. The bottom purified water is
sent to the water demineralization plant for further
polishing to use as boiler feed water.

The average performance data are presented in Table 2.

c)  Turbine Condensate : Turbine condensate generated
at different surface condensers of steam turbines is
pure and free of contamination. This is sent directly
to water demineralization plant for use as boiler feed
water after polishing.

d)  Steam Condensate : Steam condensate from heat
exchangers of urea plant is used as boiler feed water
after polishing in the water demineralization plant.

e)  Waste Water from Water Pre-treatment Plant :

Following two types of liquid effluent are generated
in water pre-treatment plant (WPT).

i.    Clarifier sludge.

ii.   Sand filter back-wash.

Sludge generated from clarifier is in slurry-form and
is taken to a centrifuge. Clear waste water is then taken
to effluent treatment plant or raw water reservoir as
per the quality of the water. Solid cake from centrifuge
consisting of mainly silt is sent to demonstration farm.
Sand filter back wash water does not contain high
quantity of suspended solids. This water is again
recycled to water pretreatment plant. Thus entire
quantity of waste water (1092 M3/day) is recycled and
solid cakes are reused in the demonstration farm.

f)  Waste Water from Demineralization (DM) Plant: In
DM plant, waste water is generated due to
regeneration of ion exchange resin columns. The waste
water is highly acidic or highly alkaline depending
upon the regeneration cycle. This is taken to a
neutralization pit for pH correction by mutual mixing.
The neutralized waste water is routed to the effluent
treatment plant.

g)  Waste water from Laboratory : The small quantity
of waste water that generates during the laboratory
analysis is transported to the neutralization pit of DM
plant.

h)  Waste Water from Cooling Towers:  Two types of
liquid wastes are generated in cooling tower

i. Cooling tower blow down

ii. Cooling tower side stream filter back-wash water

Table 2. Performance of urea process waste water treatment

Parameter            Unit                                     Design                                                                     Actual Performance

Inlet Outlet Inlet Outlet

Urea mg/L 500 10 450-500 2.5

Ammonia mg/L 600 10 500-600 5

Carbon di oxide mg/L 1000 20 600-700 5

Figure 4. Treatment of oily waste water

1344

2 4



                                 December  2019 Environment Management at CFCL, Gadepan

Non-chromate cooling water conditioning system is
practiced in all the cooling towers. The blowdown
water contains 1200-1500 mg/L total dissolved solid
and 4-8 mg/L phosphate. The blowdown water is
routed to effluent treatment plant where it is mixed
with other waste water. Filters back wash water and
cell basin blow down are also transported to the
effluent treatment plant.

i)   Oily Waste Water:  Oily waste water from different
sections in all ammonia and urea plants is collected in
a pit and then pumped to the oil separator unit in
effluent treatment plant facility.  Flocculation of
emulsified oil takes place by treatment with alum and
polyelectrolyte. Oil layer on the top is skimmed out
and collected in drums. Clear waste water is taken to
effluent treatment plant. Oily sludge generation is very
small. It is collected in drums and composted in
demonstration farm. Photograph of oily waste water
treatment plant is given in Figure 4.

Final Effluent Management

a.  Effluent Treatment Plant : The waste water from
various sources as indicated earlier is transferred to
effluent treatment plant. Here, pH control and
stabilization of waste water take place. Different
effluent streams as described above get thoroughly
mixed in six compartment of mixing chamber. From
mixing chamber, effluents flow into a stabilization
section followed by settling tank. Sedimentation of
the suspended particles takes place in the settling
tank. The treated waste water of the effluent
treatment plant is pumped to the two large holding
ponds.

b.   Holding Ponds: The total capacity of two holding
ponds is 180000 cubic meter. These ponds are suitable
for retaining treated waste water for more than three
months. Most of the treated effluent water from
holding pond is sent to the reverse osmosis plant and
irrigation network except during monsoon when it is
discharged to Kalisindh river. This is discharged
through two nos. six km long underground HDPE pipe
line having diffusers anchored on the river bed. Treated
waste water of the holding pond always complies
with the standards of the Rajasthan State Pollution
Control Board & Environment Protection Act / Rules.
The migratory birds at holding pond are shown in
Figure 5.

c.   Sewage Treatment and Disposal Scheme: Total sewage
generation from all the plants and colony is about
1000 M³/day which is treated in three  STP plants.  For
phase-I & II plants, the adopted sewage treatment
scheme is based on extended aeration process and
clarification in clarifier and tube settler respectively.

In phase-III plant, in addition to the extended aeration
process, the equalized sewage is pumped into the
anoxic tank forwarded by MBBR tank where biological
treatment on the sewage takes place. It is also

provided with diffuser system at the bottom of the
tank for aeration and with MBBR media for enhanced
surface area for microbial development. Aeration
helps in maintaining the dissolved oxygen levels in
the reactor. The mixed liquor suspended solids (MLSS)
scarry out the biological degradation of the effluent.
The overflow is taken in the secondary clarifier where
clarification of the liquid takes place. The overflow
from the secondary clarifier is sent to the clarified
water tank where sodium hypochlorite is dozed for
disinfection purposes. This disinfected water is then
pumped through a pressure sand filter and
subsequently through an activated carbon filter
where the colour and odour from the sewage is
removed. The treated water from ACF passes through
the UV system to remove the traces of organic. This
treated water is used for horticulture purposes.

d.   Reverse Osmosis (RO) Plant : 4800 KLD RO plant is
installed to treat all the effluent from phase-III plants
along with some quantity of phase-I & phase-II plants
effluent. RO plant permeate is used as cooling tower
make up.

The schematic of RO plant is shown in Figure 6. The
HP effluent is pumped to the stilling chamber equipped
with oil & grease trap. A slotted pipe skimmer has
been provided to remove the floated oil layer. Sodium
hypochlorite dosing is done at the inlet of oil and grease
trap. Effluent from stilling chamber outlet enters the
flash mixing chamber; here lime/dolomite solution,
soda ash and coagulant are dosed for silica & hardness
reduction. The solids formed during the chemical
reaction are separated in the clarification zone of
downstream high rate solids contact clarifier (HRSCC).
Poly electrolyte (PE) solution is dosed at the inlet
chamber of HRSCC. The clarified water from the outlet
of HRSCC is collected in the clarified water tank and
pumped to the dual media filters & activated carbon
filter followed by UF for further treatment.

Separate backwash pumps are provided for backwash
of the dual media filter (DMF). Activated carbon filter
(ACF) is backwashed with feed water. Ultra-filtration
(UF) permeate water is used for DMF backwash

Figure 5. Migratory birds at holding pond

  1345

2 5



   Indian Journal of Fertilisers  15 (12)                               P. C. Srinivasan  et al.

F
ig

u
re

  6
. R

ev
er

se
 o

sm
o

si
s 

p
la

n
t 

at
 C

F
C

L

F
M

F
la

sh
 M

ix
er

H
R

S
C

C
H

ig
h

 r
a

te
 S

o
li

d
 C

o
n

ta
ct

 C
la

ri
fi

er
D

M
F

D
u

a
l 

M
ed

ia
 F

il
te

r
A

C
F

A
ct

iv
a

te
d

 C
a

rb
o

n
 F

il
te

r
U

F
U

lt
ra

fi
lt

ra
ti

o
n

C
F

C
a

rt
ri

d
g

e 
F

il
te

r
R

O
-1

R
ev

er
se

 O
sm

o
si

s-
I

R
O

-1
R

ev
er

se
 O

sm
o

si
s-

II
C

R
B

C
h

em
ic

a
l 

E
n

h
a

n
ce

 B
a

ck
w

a
sh

B
/W

B
a

ck
w

a
sh

M
E

E
M

u
lt

i 
E

ff
ec

t 
E

v
a

p
o

ra
to

r
P

E
P

o
ly

 E
le

ct
ro

ly
te

S
M

B
S

S
o

d
iu

m
 M

et
a

 B
i 

S
u

lp
h

it
e

1346

2 6



                                 December  2019 Environment Management at CFCL, Gadepan

purpose. The DMF & ACF backwash waste is routed
to waste recycle tank. Common air scour blower is
provided to air-scour the filter media before the
backwash and sludge pit. The settled sludge from
HRSCC is periodically drained to the sludge pit.
Sludge from sludge pit is pumped to a centrifuge for
further sludge dewatering. Centrate from centrifuge
is led to flash mixing chamber. The dewatered sludge
from centrifuge outlet is disposed to RPCB approved
Treatment, Storage and Disposal Facility at Udaipur.

Filtered water from the ACF is fed to UF unit to reduce
the fine suspended/colloidal impurities. Provision of
FeCl

3
 dosing prior to basket strainer inlet has been

made. UF unit is back flushed automatically based on
pre-set frequency.  The UF membranes are back-
flushed by UF permeate water. Permeate  from the UF
system is collected in UF permeate tank. During the
backwash of the UF stream, the   feed water to DMF is
re-circulated to clarified water tank through DMF feed
pump.   The UF normal backwash waste along with
continuous reject is routed to the waste recycle tank.
UF CEB waste water is routed to UF CEB waste
collection tank.  The waste from UF CEB waste
collection tank is pumped to flash mixing chamber
after neutralization as required. UF permeate from
UF permeate tank is passed through the micron
cartridge filter of 5 micron nominal rating for further
fine (micron) filtration prior to RO inlet.

Provision of sodium meta bi-sulphite dosing prior to
cartridge filter has been made for dechlorination. Also
provision for dosing of antiscalent and HCl has been
made prior to cartridge filter. The cartridge filtered
water is pumped to the RO-I block using HP pumps.
Permeate from RO-I is collected to common RO
permeate tank. RO-I reject is led to RO-I reject tank
and passed through RO-II skid by reject RO-II feed
pump.RO-I reject is passed through the micron
cartridge filter of 5 micron nominal rating for further
fine (micron) filtration prior to RO-2 inlet. Provision
of antiscalent & acid dosing prior to cartridge filter
has been made. The reject from RO-I reject tank is
pumped to the RO-II block using HP pumps. Permeate
from RO-II is collected to RO permeate tank. This
permeate is used as cooling tower make up. RO-II
reject is led to MEE (multi effect evaporator) feed tank.

e.   Zero Liquid Discharge Plant

456 KLD zero liquid discharge plant is installed to
treat the RO reject. Schematic of ZLD is shown in
Figure 7 and photograph in Figure 8. RO reject is
concentrated in five effect evaporator followed by
pusher centrifuge. Feed flows in forward feed manner
in evaporators. All effects are forced circulation type.
RO reject from MEE feed tank is transferred by MEE
feed pumps. The feed is preheated by series of pre-
heaters. First the feed enters the preheater–1 where
the feed is heated by process condensate. From
preheater-I,  feed enters to next preheater-2 where
the feed is heated by the partial vapours from

calendria -5 and so on.

After preheater-6, the feed enters into the first effect
in duct of vapour liquid separator for effect-1. When
the desired level in VLS-1 is reached, then RO reject is
kept in recirculation by starting pump to maintain
tube side velocity and to achieve desired heat transfer
coefficient. The same pump is used for recirculation
and to transfer RO reject to next effect. Similarly, when
the desired level in VLS-2 is reached the RO reject shall
be transferred to next stage up to 5th stage. Finally, RO
reject is collected in thickener tank, where pusher
centrifuge separate out salts and mother liquor.
Mother liquor is recycling back to 5th  stage VLS.

Dry saturated steam of 3.0 kg/cm2 (g) is fed to the inlet
of TVR (X-7501) as a motive fluid. Partial vapours from
effect I (V-7501) is sucked by TVR to mix up with live
steam which is given to shell side of 1st effect calendria.
The effluent mass which is in recirculation through
calendria –1 is flashed in vapour liquid separator-1.
The vapours generated in vapour liquid separator-1
go for next calendria-2 and so on. Finally, vapour from
VLS-5 is entering in surface condenser where vapour
is condensed by cooling water and is mixed up with
process condensate of Calendria-5. This is final
product of ZLD plant. Whole plant is running under
vacuum.

Solid Waste Management

a.  Bio-Gas Plant: A bio-gas plant (capacity 500 kg) is
operational at township of the company. The bio-box,
a decentralized, organic waste treatment plant is
containerized as a plug and play model. The waste is
manually segregated into biodegradable and non-bio-
degradable fractions. The bio-degradable fraction is
fed into the box, which has a sufficient retention
capacity to digest the degradable matter into biogas
and liquid manure. The generated biogas is used for
cooking in CFCL guest house and the liquid manure is
used for horticulture. The filtered liquid is recycled
back into the digester. This is truly a scientific and
environmentally friendly way of disposal of organic
waste and harnessing of renewable energy therefrom.

b.  RO/ZLD Sludge and Salt : All the generated sludge
and salt from RO and ZLD plants is being disposed to
Rajasthan State Pollution Control Board (RSPCB)
approved TSDF site at Udaipur with the help of RSPCB
approved dumpers.

c.   STP Sludge: STP sludge generated from all the three
STP plants is used as manure in horticulture.

d. Hazardous Waste Disposal : CFCL is disposing its
hazardous waste as per the conditions of
authorization issued by RSPCB. Main hazardous
waste is used oil, spent catalyst, RO-ZLD sludge,
discarded containers used for hazardous chemicals
and contaminated cotton rags.

Green Belt Development and Horticultural Activities

CFCL started its operations on uncultivated and rocky

   1347

2 7



   Indian Journal of Fertilisers  15 (12)                               P. C. Srinivasan  et al.

F
ig

u
re

 7
.  

Z
er

o
 l

iq
u

id
 d

is
ch

ar
g

e 
p

la
n

t

V
L

S
  

  
 V

a
p

o
u

r 
L

iq
u

id
 S

ep
a

ra
to

r

T
V

R
  

  
 T

em
p

er
a

tu
re

 V
a

p
o

u
r 

C
o

m
p

re
ss

io
n

 o
r 

E
je

ct
o

r

IP
C

  
  

  
 I

n
te

rm
ed

ia
te

 P
ro

ce
ss

 C
o

n
d

en
sa

te

S
ta

g
e 

ci
rc

u
la

ti
o

n
 b

y
 a

x
ia

l 
fl

o
w

 p
u

m
p

s

M
E

E
  

  
 M

u
lt

i 
E

ff
ec

t 
E

v
a

p
o

ra
to

r

C
W

  
  

  
C

o
o

li
n

g
 W

a
te

r

1348

2 8



                                 December  2019 Environment Management at CFCL, Gadepan

land. Plantation or greenery was hardly seen in this
barren land. CFCL took up project “Operation Green”
to convert this rocky land into a wide spread green
fields with massive tree plantation. A positive change
in the ecology of the surrounding area is experienced
due to development of a dense green belt, forest
development, development of gardens, lawns, ground
covers and various landscaping in the area of about
340 acre (more than 33% of total area). In the green
belt, different species of plants have been selected
based on climatic conditions and soil quality.
Especially broad leafed trees and fruit trees are added
to attract birds. For utilizing the waste water from
holding pond (HP) and STP, a massive modern
irrigation network spreading over more than 65 km
has been developed. This irrigation system covers the
total green belt, plant areas and township. Only the
treated effluent is used for irrigation purposes. In the